

## **SEIVE ANALYSIS REPORT**

<b>COMPANY:</b>	TOP GRADE	<b>SAMPLE WEIGHT:</b>	2645.0
<b>PRODUCT:</b>	23A	<b>AFTER WASH:</b>	2368.6
<b>JOB:</b>	PATTERSON	<b>WEIGHT LOST:</b>	276.4
<b>DATE:</b>	9/27/2024		
<b>TONAGE:</b>			
<b>SAMPLED FROM:</b>	STOCKPILE		
<b>SAMPLED BY:</b>			

<b>SEIVE</b>	<b>WEIGHT</b>	<b>CRUSH WEIGHT</b>	<b>PERCENT RETAINED</b>	<b>CUMM. RETAINED</b>	<b>PERCENT PASSING</b>	<b>SPEC.</b>
<b>1 1/2"</b>			0.0	0.0	100	<b>100</b>
<b>1"</b>	0.0	0.0	0.0	0.0	100	<b>100</b>
<b>3/4"</b>	140.2	46.2	5.3	5.3	95	
<b>1/2"</b>	296.5	144.9	11.2	16.5	83	
<b>3/8"</b>	189.1	89.1	7.1	23.7	76	<b>65 TO 85</b>
<b>#4</b>	324.0	0.0	12.2	35.9	64	
<b>#8</b>	302.9		11.5	47.4	53	<b>25 TO 60</b>
<b>#16</b>	0.0		0.0	47.4	53	
<b>#30</b>	0.0		0.0	47.4	53	
<b>#50</b>			0.0	47.4	53	
<b>#100</b>			0.0	47.4	53	
<b>#200</b>			0.0	47.4	53	
<b>WASH</b>	276.4		10.4	57.8	10	<b>9 TO 16</b>
<b>PAN</b>	1115.9		42.2	100.0		
<b>TOTAL:</b>	2645.0		100.0			
	<b>CRUSH WEIGHT:</b>		280.2			
	<b>3/8" AND ABOVE:</b>		625.8			
	<b>CRUSH PERCENT:</b>				45	<b>25 MIN</b>

**TESTED BY:** WILLIAM C. FENNEMA

**CERTIFICATION #:** 100353-0219

**PASSED**